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Spare Parts List

le

Petrol Chain Saw----PCS38Z

1 910040 top cover ASSY 1

2 910324 washer 1 Y
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Part Description
Pos. 
No

Part code QTY

3 910002 lock knob 1 Y

4 910010R3020 top cover 1

5 910214 left clip 1 Y

6 B237001 nut M5 2 Y

7 910203 muffler cover 1

8 910216 muffler ASSY 18 910216 muffler ASSY 1

9 910302 muffler gasket 1

10 910240 bolt M5×60 2

11 910202 cylinder 1

12 B304032 bolt M5x18 4

13 902700
spark plug NHSP LD 
L8RTF

1
YL8RTF Y

14 910901 air intake ASSY 1

15 B500005 spring washer 2

16 B345005 screw M5x15 5

17 B422011F Tapping screw ST4.2X12 2

18 910008 b t k t 118 910008 carburetor socket 1

19 910035 socket plug 1

20 913218 retaining ring 1

21 910304 carburetor gasket 1 Y

22 910902 carburetor ASSY 1

23 910036 upper air filter assy 1 Y

24 910037 lower air filter assy 1

25 910001 air filter base 1

26 910241 screw M5×50 2

27 910300 cylinder gasket 1 Y

28 910210 piston ring 1 Y

29 910209 piston 1 Y29 910209 piston 1 Y

30 910228 piston pin 1 Y

31 910509 shield ring 2

32 B228003 nut  M8 2 Y

33 B173002 stud bolt M8×28 2
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34 B345017 screw M4×8 1

35 910208 steel cover 1

36 900206 adjusting block 1

37 B282006 C_clip 1

38 910245 chain adjusting bolt 1

39 910201 chain catcher 1

2

39 910201 chain catcher 1

40 910006 oil spray nozzle 1

41 910308 oil outlet pipe 1

42 910204 spiked bumper 1

44 B345014 screw M5×10 1

45 910701 extinction wire 1

46 910702 d i 146 910702 ground wire 1

47 910700 ignition module 1

48 B345002 screw M4×15 6

49 B229001 nut M8×1-Zn.D 1

50 910100 flywheel ASSY 1

51 910234 C-clip 2

52 910045 pawl 2

53 910511 torsion spring 2

54 910233 pallet pin 2

55 910101 flywheel 1
56 910305 oil seal 12×22×7 1 Y

57 910205 left crankcase 1

58 910600 bearing 6201p5/c3 2 Y

59 910301 gasket 1

60 910243 semicircular key3x3.7x10 1

61 910211 crank shaft ASSY 1

62 900600 needle bearing 1 Y

63 900216 h 263 900216 washer 2

64 910400 retainer 1

65 910244 pin 3×8.5 6

66 910206 right crankcase 1

67 910207 vacuum pipe socket 1

68 910306 vacuum pipe 1

69 B276022 ring 32 2

70 910307 oil seal 12×32×5.5 1 Y

71 B350007H bolt M5×30 4

72 910200 washer 10×18×1 1

73 910102 oil pump assy 1

74 910018 pump shell 1p p

75 910017 worm 1 Y

76 910220 shaft piston washer 1

77 910904 shaft piston assemblly 1

78 910502 spring 1
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79 910217 lock 1

80 910246 pin 3×11 1

81 910015 cover 1

82 910000 dust cover 1

83 910601 bearing k10×13×13 1 Y

84 910221 drum 1

3

84 910221 drum 1

85 910247 washer 1

86 910250 clutch ASSY 1 Y

87 910401 shoe block 3

88 910226 tension plate 1

89 B422017F Tapping screw ST4×12 389 B422017F Tapping screw ST4×12 3

90 B422009F tapping screw ST5.5×20 5

91 910222 torsion spring cover 1

92 B422014F tapping screw ST5.5×17 6

93 910229 washer 1

94 910501 right damping spring 1

95 910024 front handle 1

96 910311 damping rubber 1

97 910005 choke lever 1

98 910004 chock lever grommet 198 910004 chock lever grommet 1

99 910309 rubber jacket 1

100 910319 bumper 1

101 910242 bolt M5x12 4

102 910213 right clip 1 Y

103 910230 heat shield 1

104 910009 base 1

105 910500 left damping spring 1

106 B502004 washer 5-300HV-A-O 2

107 910323 bumper 1

108 910003 fan cover 1

109 910041 starter cover ASSY 1

110 910215 washer 5×x15×1.0 1

111 910013 pulley 1

112 910903 starter rope 3.2×900 1

113 900009 starter spring cover 1

114 900504 starter spring 1

115 910011R7043 starter cover 1

116 910510 spring 1

117 913001 seat-spring 2

118 910014 starter grip 1

119 910021 tank cover 1

120 B422002F tapping screw ST4.2×14 7

121 910020 left rear handle 1
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122 B422016F
tapping screw 
ST4.2×x25

1

123 B422015F tapping screw ST4.2x20 1

124 901706R3020 stop switch 1

125 910042 fuel tank ASSY 1

4

126 910029 fuel tank cover 1

127 910318 gasket 1 Y

128 900025X retainer 2

129 910317 O seal 1

130 910028 fuel tank  1

131 900310T vent 2

132 903300 f l filt ASSY 1132 903300 fuel filter ASSY 1

133 900309 carburator pipe 1

134 900308F rubber grommet 1

135 910316 primer tube 1

136 910043 oil tank ASSY 1

137 910027 oil tank cover 1

138 910315 gasket 1 Y

139 910312 oil pump inlet tube 1

140 910026 join connecting 1
141 910313 oil tank outlet pipe 1

142 910906 oil filter ASSY 1

143 910314 O sealer 1

144 910025 oil tank 1144 910025 oil tank 1

145 900908 damping cushion 1

146 910022R3020 throttle trigger 1

147 910023R3020 throttle trigger lock-out 1

148 910503 trigger torsion spring 1
149 910905 throttle cable ASSY 1
150 910034 b k i 1150 910034 brake spring cover 1
151 910504 damping spring 1

152 910231 plate 1

153 910019 right rear handle 1

154 903302 primer  1

155 910044 brake ASSY 1
156 910507 pressure spring 1p p g
157 910223 brake guide bar 1

158 910032 secondry lever 1

159 910031 main lever 1

160 B700130 pin 1 Y

161 B345007 bolt M5x30 1

162 910033 front hand guard 1162 910033 front hand guard 1

163 910225 balance block 1

164 900252 tapping screw ST4×9 1

165 910227 bush 1

166 910505 torsion spring 1

167 B504005 washer 5-Zn.D 1
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168 B217003 nut M5 1

169 910030R7043 chain cover 1

170 B504006 washer 6 1

171 910506 pressure spring 1

172 910224 bush 2

173 910508 brake belt 1 Y

5

Y

174 41001716J guide bar cover 1

175 / guide bar 1

176 / saw chain 1

177 900907Q spanner 13×16 1

178 42090601 screw driver 1178 42090601 screw driver 1

1. The above quotations are based on RMB/USD=6.8117.  

If RMB value increase over 5%, the prices should be adjustable. 

2.If  main material fluctuated more than 5%,the prices should be adjustable

REMARKS:

p j

3. Prices normally valid for one year from the day we offer,except the case we consider it invalid.

4.All prices should be subject to our final confirmation.
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